
Service Parts List R350DCT
UK 110V350mm Disc Cutter

V8 ALL PARTS
130-0002

A - BLADE GUARD GROUP

H - GUIDE ROLLER GROUP
B- FRONT HANDLE GROUP

C - REAR HANDLE GROUP

D - MOTOR GROUP

F - WET CUT GROUP

E - GEARBOX GROUP

F100 - SOLENOID GROUP
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A1 012-0211 BLADE BOLT 1

A2 130-0243 FLANGE OUTER 90.0MM 1

A3 130-0245 FLANGE INNER 90.0MM 1

A4 F-HFS-M5-16-ST-BO SCREW HEX FLANGED STEEL BO M5 16MM 3

A5 130-0119 BLADE GUARD RETAINING PLATE 1

A6 130-0150 BLADE GUARD 1

A10 012-0122 BLADE GUARD ROTATION LOCK SPRING 1

A11 012-0121 BLADE GUARD ROTATION LOCK TAB 1

A12 012-0124 BLADE GUARD ROTATION LOCK KNOB 1

A13 F-SBSTT-5-10-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 10MM 2

A14 012-0123 BLADE GUARD ROTATION LOCK COVER 1

B1 F-NNIF-M6-ST-BO NUT FULL NYLOC STEEL BO M6 5

B2 F-HFS-M6-35-ST-BO SCREW HEX FLANGED STEEL BO M6 35MM 4

B3 012-0120 SKID PLATE 1

B4 F-CB-M6-70-28-ST-BO COACH BOLT M6 2

B6 130-0166 FRONT HANDLE SUPPORT BRACKET REAR 1

B7 130-0164 FRONT HANDLE COMPELTE (DIPPED) 1

B9 130-0165 FRONT HANDLE SUPPORT BRACKET FRONT 1

B10 F-SPHT-M6-25-ST-BO SCREW CAP TORX STEEL BO M6 25MM 1

B11 F-SPHT-M6-40-ST-BO SCREW CAP TORX STEEL BO M6 40MM 2

B12 012-0209 FRONT BALE HANDLE BRACKET SCREW CAP 4

C1 130-0153 REAR HANDLE RH (SV) 1

C2 012-0131 RF CHOKE 1

C3 130-0152 REAR HANDLE LH (SV) 1

C4 130-0135 TRIGGER SWITCH (SV) 1

C5 F-TFPHT-M4-15-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M4 15MM 3

C6* 012-0133 CAPACITOR 110V (UK) 1

C7 012-0136 WIRE BLOCK CONNECTOR 1

C8 012-0174 WIRE RESTRAINT SADDLE 1

C9 012-0175 TOOL STORAGE HOUSING 1

C10 012-0176 SPANNER 1

C11 012-0180 CABLE STRAIN RELIEF 1

C12* 012-0143 CABLE UK 110V 4M RCD (UK) 1

C13 F-TFPHT-M5-15-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 15MM 5

C14 F-TFPHT-M5-70-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 70MM 2

C15 012-0158 REAR HANDLE LH WATER BLANKING PLATE 1

C16 130-0111 MICROSWITCH V4 18MM 1

D101* 130-0196-1 2700W/22.5A ARMATURE ASSEMBLY 110-120V 
(UK/USA) 1

D4 F-TFPHT-M4-10-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M4 10MM 4

D5 130-0130 MOTOR FAN BAFFLE 1

D6 F-TFPHT-M5-90-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M4 70MM 2

D7* 130-0196-2 STATOR 110-120VAC 2700W/22.5A (UK/USA) 1

D8 012-0173 REAR MOTOR BEARING BUSH 1

D9 130-0151 MOTOR HOUSING 1

No. Part Code Description Qty

D10 012-0154 BRUSH COVER CAP LH 1

D11 012-0155 BRUSH COVER CAP RH 1

D12 130-0216 BRUSH RETENTION CAP 2

D13* 012-0189 CARBON BRUSH 110-120V (UK/USA) 2

D14 130-0168 BRUSH HOLDER 2

D15 F-SPHT-M6-35-ST-BO SCREW BUTTON TORX STEEL BO M6 35MM 4

D16* 130-0149 MOTOR CONTROLLER 110-120V (UK/USA) 1

D18 130-0232 OVERLOAD LED PCB 1

D19 130-0231 OVERLOAD LED HOUSING 1

D20* 130-0249 PSU CONTROLLER 220-240V (UK/EU/AUS) 1

D20* 130-0250 PSU CONTROLLER 110-120V (UK/USA) 1

D21 F-TFPHT-M5-15-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 15MM 2

E102 012-0060 BEVEL GEARBOX ASSEMBLY 1

E1 F-SCHT-M5-16-SS SCREW COUNTERSUNK TORX STEEL BO M5 16MM 2

E2 130-0103 HELICAL GEARBOX COVER 1

E3 F-SBT-M5-175-ST-BO SCREW BUTTON TORX STEEL BO M5 175MM 4

E4 F-W-M13-ST-BZP WASHER 24OD 13ID 1.2H 1

E5 012-0106 HELICAL GEAR 1

E6 F-WW-M12-ST-BO WASHER WAVE 12.5ID 1.5H 1

E7 F-SBT-M6-16-ST-BO SCREW BUTTON TORX STEEL BO M6 16MM 2

E8 012-0127 FRONT HANDLE CLAMP MOUNT BRACKET 1

E9 F-B-6301-2Z 6301 BEARING BALL 37OD 12ID 12W 1

E10 012-0197 KEY WOODRUFF 4X4X12 2

E11 130-0111 DRIVE SHAFT 1

E12 130-0101 HELICAL GEARBOX 1

E13 130-0252 ARBOR LOCK PIN 1

E14 F-ECLIP-10-080-ST-BO E-CLIP EXTERNAL HEAVY DUTY 10MM 1

E15 012-0113 ARBOR LOCK SPRING 1

E17 130-0107 BEVEL PINION 1

E18 F-NFS-M8-ST-BO NUT FULL FLANGED SERATED STEEL BO M8 1

E19 130-0102 BEVEL GEAR BOX 1

E20 F-B-6200-2Z 6200 BEARING BALL 30OD 10ID 09W 1

E27 012-0207 FRONT VENT INSERT LH 1

E28 012-0208 FRONT VENT INSERT RH 1

E30 F-SBT-M5-16-ST-BO SCREW BUTTON TORX STEEL BO M5 16MM 10

E32 130-0253 ARBOR LOCK BUTTON 1

F100 109-0209 SOLENOID VALVE ASSEMBLY 1

F1 F-TFPHT-M5-15-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 15MM 2

F4 F-TFPHT-M5-15-ST-BO SCREW BUTTON SELF-TAPPING TORX STEEL BO 
M5 15MM 4

F9 F-SPHT-M4-25-ST-BO SCREW BUTTON TORX STEEL BO M4 25MM 1

F10 012-0125 SKID PLATE WATER GUIDE 1

F11 130-0202 GEARBOX WATER GUIDE 1

F12 130-0156 MOTOR HOUSING WATER GUIDE CHANNEL PLATE 1

F13* F-SBT-M3-12-ST-BO SCREW BUTTON HEAD TORX STEEL BO M3 12MM 1

F14* 109-0177 WATER VALVE LEVER 1

F15* F-TFBHT-M4-20-BO-T20 TAPPING SCREW PAN HEAD TORX BO M4 20MM T20 2

F16* 109-0160 HOSE ADAPTOR BRASS 1

F17* 109-0161 HOSE ADAPTOR O-RING 1

F23 130-0230 WATER HOSE 5MM I.D. 10MM O.D. 1

F24 012-0198 WATER TUBE CLIPS 9.5MM 2

F26 012-0202 WATER TUBE HOOK 1

F27 130-0170 WATER OUTLET NOZZLE HANDLE 1

F40 F-TFPX-1.4-7-ST-BO SCREW PAN SELF-TAPPING POZIDRIV STEEL BO 
M1.4 7MM 1

F41 F-W-1.4-3.0-0.5-ST-BO WASHER 1.4ID 3ID 0.5H 1

F42 F-TFPHT-M4-20-BO-T20 SCREW PAN HEAD TORX BO M4 20MM T20 2

F48 F-ECLIP-4-080-ST-BO E-CLIP EXTERNAL 4MM 1

F49 130-0185 BLADE GUARD WATER TUBE 6MM 1

F50 012-0210 BANJO PLASTIC 2

F51 F-NSH-M8-ST-BZP M8 HALF NUT BZP 2

F52 130-0254 SCREW PAN HEAD POXIDRIV & SLOTTED  BO M4 
20MM 1

H100 012-0213 TROLLEY ASSEMBLY 1
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